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GENERAL DESCRIPTION CV34LB

RADIAL PROFILE TO SUIT A
@378 DISC

CP3894 FAMILY

PAD THICKNESS 18.0mm
PAD AREA 76.30cm?
PAD VOLUME 100.1cm?

6 PISTON DIFFERENTIAL BORE CALIPER TO SUIT UP TO
¢®380mm x 36mm THICK IRON DISC.

APPLICATION
138.9 138.9 GENERAL USE CALIPER
(REF) (REF)
71.80 91.21 TECHNICAL INFORMATION
TOTAL PISTON AREA: 50cm?
BODY MATERIAL: ALUMINIUM ALLOY
49.50 62.50 PISTON MATERIAL: STAINLESS STEEL
[1.25] [1.50]
MngfEl-éSORE $38.10 ASSEMBLY WEIGHT (LESS PADS): 2.78Kg
[1.06] TRAILING BORE INSTALLATION INFORMATION
$26.99 ] DISC & CALIPER MOUNTING TOLERANCES TO BE SUCH THAT
— — LEADING BORE ‘ o THE DISC IS CENTRAL TO THE CALIPER TO WITHIN +0.5mm.
— —— —] 55 DISC DIAMETRAL CLEARANCE SHOULD BE 2.5mm NOMINAL
T | O ; O ca FROM DISC O/D TO PATHWAY.
| / -= o
N ﬁ = /) N KEY TO DIMENSIONS
e ————— 7 ‘PL’ DIMN : TOP OF PAD MATERIAL TO MOUNTING BOSS FACE,
R S . @ AL = = WITH PAD SITTING DOWN ON LEDGE.
- - ; N T s ‘U’ DIMN : WHEEL CENTRE LINE TO CALIPER MOUNTING BOSS FACE
D -— | \ 3 = (DISC @/2) - PL DIMN
i - - ANRAPRECING \ A -
_ - - S AP RACING TECHNICAL SECTION WILL BE PLEASED TO ADVISE ON
= , | 5 g THE MOST SUITABLE EQUIPMENT FOR ANY PARTICULAR
_ N v < 2 APPLICATION.
_ — CALIPER PART NUMBERS
CP9660-2S4L - RIGHT HAND
CP9660-3S4L - LEFT HAND
o 58.50 p12.20
ol 12.10 EXAMPLE PART # - CP9660-2 S (SIDE FEED) 4 (4lb AKB SPRINGS) L (STAINLESS
S ! STONS)
&c ° =) PI .
g 71.80 2 8 PADS
o o petai—Ld
@° g = e a THE CORRECT PAD FAMILY FOR THIS CALIPER IS CP3894.
S g xQ PADS SHOULD BE ORDERED SEPERATELY.
- = o J
8 2 S g REPLACEMENT SEAL KIT
N s R192.50 = SEAL KIT (VERY HIGH TEMPERATURE) CP8518-CEJ
— w 5
¢ DISC & WHEEL
180.00
BLEED SCREW o HYDRAULIC INLET
'{I760|—'|\‘TEIE11IEI(53| J%RQUE = M10x1.0
R m . —
TYPICAL MTG TIGHTENING
e % == TORQUE FOR GUIDANCE ONLY:
= %E:, M12 -65Nm
L=
5%, A ©21.00
2z - p SFACE
A\\V -
NX
+ i —
151.90 T MmTT
O I It
| L \ A CALIPER MOUNTED IN THE
U | (TN ~ TRAILING POSITION (BEHIND AXLE)
| I R Lo SHOULD BE INSTALLED BETWEEN
L Lo L ;! r ANGLES SHOWN FOR OPTIMUM BLEED
|| _ | _ _ _ - - - |y
| [ [ [ - H T / i
I 15.00°
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N\ — = — /. —— 6
L/u N ! P
' N 1 ~ _
o (1 I [ [ PAD RETAINING BOLTS SHOULD BE
= | ‘ ” ﬂ ‘ | TIGHTENED TO A TORQUE OF 13.1Nm (9.7Ib ft)
iy

A CALIPER MOUNTED IN THE
LEADING POSITION (IN FRONT OF AXLE)
SHOULD BE INSTALLED BETWEEN
ANGLES SHOWN FOR OPTIMUM BLEED
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REF PART NUMBER DESCRIPTION QTY /CALIPER FITTING NOTES
1 CP3880-1 M10 BLEED SCREW KIT 1 TIGHTENING TORQUE - 17Nm
APPLY A 1-2MM DROP OF LOCTITE 270 TO THE 2ND
2 CP9440-116 M5 BUTTON SCREW 2 FROM LAST THREAD WHEN FITTING.
TIGHTENING TORQUE - 3.7Nm
APPLY 736 RTV SILICONE SPARINGLY BEHIND THE
ABUTMENT PLATE ENSURING ENTIRE CONTACT FACE
IS COVERED.
3 CP9660-110 RH WEARPLATE
APPLY PRESSURE TO ABUTMENT PLATE WHEN
1 FITTING TO ENSURE MINIMUM FILM THICKNESS AND SCALE 1:1 SHEET 2 OF 2
AVOID ANY GAP.
DRAWN N STEVENS
ENSURE ABUTMENT PLATE SITS CORRECTLY APPROVED
4 CP9660-111 LH WEARPLATE AGAINST CALIPER BODY BEFORE FITTING RETAINING DERIVED FROM
SCREW.
TITLE
5 CP9660-116 ©@1.50" SST PISTON 2
6 CP9660-115 @1.25" SST PISTON 2 6 PISTON PRO 5000 R
7 CP9660-114 ©@1.06" SST PISTON 2 CALIPER INSTALLATION DRAWIN
8 CP8518-CEJ PISTON SEAL KIT 1 REFER TO PUBLICATION REF: P14.290 & P14.220
9 CP3796-121ST M8 CAP SCREW 2 TIGHTENING TORQUE - 13.INm DRG NO. | CP9660-1CD
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